
  

 
 

Spare part lists

 

1 
 

40V ..................................................................................................................... 2 

Garden Cart P40GC, 7400013 ........................................................................ 2 

60V ..................................................................................................................... 4 

Pole Saw PD60PS, 1400113 ........................................................................... 4 

Chainsaw PD60CS40, 2000213 ...................................................................... 5 

String trimmer PD60LT, 2100213 .................................................................. 6 

Hedge trimmer PD60HT, 2200213 ................................................................ 7 

Hedge Trimmer P60PHT, 2300013 ................................................................ 8 

Axial Blower PD60AB, 2400213 ..................................................................... 9 

Backpack Blower PD60BPB, 2400313 .......................................................... 10 

Mower PD60LM46HP, 2500513 .................................................................. 11 

Mower PD60LM46SP, 2500613 ................................................................... 12 

Lawn Mower PD60LM51SP, 2500713 ......................................................... 13 

82V ................................................................................................................... 16 

Polesaw PC82PS, 1400213 ........................................................................... 16 

Chainsaw PC82CS, 2000313 ......................................................................... 17 

Blower PC82BL, 2400413 ............................................................................. 19 

Blower PC82BLB, 2400513 ........................................................................... 20 

Lawn Mower PC82LM46, 2500813 .............................................................. 21 

Mower PC82LM46SP, 2500913 .................................................................... 24 

String trimmer PC82BC, 2100413 ................................................................ 27 

Blower / Vac, PBV2800, 2400913 ................................................................ 28 

String Trimmer, PC82ST, 2100313 ............................................................... 29 

Hedge Trimmer, PC82HT, 2200413 .............................................................. 31 

82V 46cm SP mower PC82LM46SP, 2500913 .............................................. 33 

Mower, PC82LM51SP, 2501013 ................................................................... 36 

 

  



Polesaw   PC82PS, 1400213

16 
 

82V 

Polesaw PC82PS, 1400213 
Pos PNC Description Qty UOM
1 RA34114155E Cutter sheath assembly 

replacement part PW
1 Set

12''sheath Powerworks 1 piece
2 RA311101726 10 inch cutter chain assembly 

replacement part
1 Set

10'' chain 1 piece
3 RA322001726F 10 inch blade plate assembly 

replacement part PW
1 Set

10'' chain blade 1 piece
4 RA311051734E Oiler cover assembly 

replacement part
1 Set

Olier knob 1 piece
Oiler knob pin 1 piece
Filter element 1 piece
Oiler spring 1 piece
Oiler cover 1 piece
Oiler cover seal ring 1 piece
Oiler pull line 1 piece
One-way intake valve 1 piece

5 RA341081726 Oiler and oil pump assembly 
replacement part

1 Set

Oiler seal ring 1 piece
Oiler 1 piece
Oil inlet tube 1 piece
Oil pump assembly 1 piece
Oil pump pressure plate 1 piece
Cross recess pan head self-
tapping screw ST3*8-F

2 piece

Tie 2 piece
Sponge block 1 piece

6 RA339001726 9 Toothed sprocket assembly 
replacement part

Set

Sprocket gasket 2 piece
9-tooth sprocket 1 piece

1 piece
7 RA341031726A Side cover assembly 

replacement part
1 Set

wire clip 1 piece
Oil seal gasket 2 piece
Side cover 1 piece
Lock knob / with copper insert 1 piece

Pos PNC Description Qty UOM
8 RA37902144C Strap assembly 1 Set

Strap 1 piece
 

  



17 
 

Chainsaw PC82CS, 2000313 
Pos PNC Description Qty UOM
1P RA341161075C 18"bar cover assembly 1 Set

18"bar cover 1 piece
2P RA311002010 16"bar assembly 1 Set

16"bar 1 piece
3 RA31101590 16"saw chain assembly 1 Set

16"saw chain 1 piece
3P RA311012010 18"bar assembly 1 Set

18"bar 1 piece
5 RA322041075 18"saw chain assembly 1 Set

18"saw chain 1 piece
6 RA341041075V1 Front guard assembly 1 Set

Screw 2 piece
Bush 1 piece
Front guard 1 piece
Bush 1 piece
Torsion spring 1 piece

7 RA331031075A Front handle assembly 1 Set
Screw 4 piece
Front handle 1 piece
Sheath 1 piece

8 RA361011890A Motor assembly Set
Motor  1 piece
Out wind channel 1 piece
Gear box stand 1 piece
Gear  1 piece
Fixed mounts 1 piece
Screw 2 piece
Screw assembly 3 piece
Gear box cover 1 piece
Bear 1 piece
Shaft 1 piece
Bear 1 piece
Screw 2 piece
Oil 0,01 KG

9 RA34900590C Oil valve assembly 1 Set
Oil  valve 1 piece
Screw 2 piece

10 RA333101075 Bumper spike assembly 1 Set
Bumper spike 1 piece
Screw 2 piece

11 RA333061075 Chain block device assembly 1 Set
Chain block device 1 piece
Screw 1 piece

Pos PNC Description Qty UOM
12 RA342021075 Outlet tube assembly 1 Set

Outlet tube 1 piece
4P RA341071075F Side cover assembly 1 Set

Nut 2 piece
Bush 2 piece
Side cover 1 piece
Washer 1 piece

5P RA3410010751 Left housing assembly 1 Set
Left housing 1 piece
Fixed device 1 piece
Screw 5 piece
Nut 1 piece
Screw 2 piece
Pcb button 1 piece

6P RA341051075F Motor cover assembly 1 Set
Screw 2 piece
Motor cover 1 piece
Screw 3 piece

7P RA341081075M Top assembly 1 Set
Dust screen 1 piece
Top cover 1 piece
Screw 3 piece

8P RA34110811Q Release button assembly 1 Set
shaft 1 piece

Spring 1 piece
Button 1 piece

9P RA341111072J Trigger assembly 1 Set
Connecting rod 1 piece
Trigger assembly 1 piece
Lock-button  button 1 piece
Spring 1 piece

10P RA341001890C Biow-mold assembly 1 Set
Biow-mold 1 piece

14 RA33902102C Sprocket assembly 1 Set
The metal ring to limit 1 piece
Sprocket 1 piece
Spacer bush 1 piece

15 RA311031063A Chainsaw tension assembly 1 Set
Screw 1 piece
Saw chain tension assembly 1 piece

16 RA341021075 Right housing assembly 1 Set
Screw 2 piece
Leaf spring 1 piece
Nut 2 piece



18 
 

Pos PNC Description Qty UOM
Right housing 1 piece
Screw 2 piece
Screw 2 piece
Bar pad 1 piece

17 RA36300590V1 Switch assembly 1 Set
Variable speed switch 1 piece

18 RA36302590 Outage switch assembly 1 Set
Switch 1 piece
Dead plate 1 piece
Screw 2 piece

19 RA362021075 PCB for starting assembly 1 Set
Pcb for starting 1 piece

20 RA362001890A PCB assembly 1 Set
Pcb 1 piece
Spring 2 piece
Switch 1 piece
Screw 1 piece
Shrinkable tube 6 CM
Wire 60 CM
Wire 40 CM
Shrinkable tube 8 CM
Sheath 4 piece
Terminal 4 piece
B-terminal 2 piece
Shrinkable tube 8 CM

21 RA342031075 Input tube assembly 1 Set
In put tube 1 piece
Spring 1 piece

22 RA341121075A Oil tank assembly 1 Set
Oil tank (without inlet) 1 piece
Oil tank seals 1 piece

25 RA341071071V1 Oil tank cap assembly 1 Set
Connecting line 1 piece
Seal ring 1 piece
Filter element 1 piece
Cap 1 piece

26 RA333001890 Spanner 1 Set
Spanner 1 piece

29 RA341091884A Battery housing assembly 1 Set
Battery  housing 1 piece
Screw 1 piece
Dust screen 2 piece
Screw 1 piece

 

  



Blower  PC82BL, 2400413

19 
 

 

Blower PC82BL, 2400413 
Pos PNC Description Qty UOM
1 RA34103811 tube assembly Set

Blower tube 1 Pcs
2 RA34104811A connecting tube assembly Set

Connecting tube 1 Pcs
3 RA361001816B motor assembly Set

82V motor replacement 
assembly

1 Set

brushless axial blower motor 1 Pcs
Motor rubber pad 4 Pcs

4 RA34105811 air inlet tube assembly Set
Air inlet tube 1 Pcs

5 PCB assembly Set
82V PCB replacement 
component

1 Set

Speed regulation switch 1 Pcs
15 CM

Insert seat 1 Pcs
Circuit board 1 Pcs
B terminal 1 Pcs

6 RA34102815F left Chassis  assembly Set
PW 82V left casing European 
replacement component

1 Set

Left casing 1 Pcs
Square nut 2 Pcs
Machine screw 1 Pcs

7 RA 34112815F left handle assembly Set
PW 82V left handle European 
replacement component

1 Set

Left handle 1 Pcs
Square nut 1 Pcs

8 RA33301815 spring base  assembly Set
Battery pack pop up replacement 
component

1 Set

Battery pop up compression 
spring

2 Pcs

Spring seat 1 Pcs
9 RA 34110811Q battery release button assembly Set

Battery pack release button 
replacement part

1 Set

Battery pack release button 1 Pcs
Return spring 1 Pcs

Pos PNC Description Qty UOM
10 RA34115811 handle connector assembly Set

Handle connector 1 Pcs
11 RA34115815C switch trigger assembly Set

Switch trigger 1 Pcs
12 RA 34113815F right handle assembly Set

PW 82V right handle European 
replacement component

1 Set

Right handle 1 Pcs
Square nut 1 Pcs
Hexagonal socket self-tapping 
screw ST4.2*30-F

1 Pcs

PW European 82 axial blower 
nameplate label

1 Pcs

Hexagonal socket pan head self-
tapping screw ST4*16-F

7 Pcs

PW European 82 axial blower 
brand label

1 Pcs

13 RA34102815F right Chassis  assembly Set
PW 82V right casing European 
replacement component

1 Set

Right casing 1 Pcs
Square nut 2 Pcs
Machine screw 1 Pcs
Hexagonal socket screw 
ST4.0X25-F

1 Pcs

Hexagonal socket screw 
ST4.0X20-F

6 Pcs

14 RA34111811B inlet guard assembly Set
Air inlet cover replacement part 1 Set
Air inlet cover 1 Pcs
Machine screw M4X35 4 Pcs

  



Blower  PC82BLB, 2400513

20 
 

Blower PC82BLB, 2400513 
Pos PNC Description Qty UOM
1 RA34103811A tube assembly 1 Set

tube 1 Piece
2 RA341101949A top tube assembly 1 Set

tube 1 Piece
3 RA341141949A switch trigger assembly 1 Set

trigger 1 Piece
4 RA341131949 handle assembly 1 Set

right handle 1 Piece
left handle 1 Piece
screw ST4X16 1 Piece
screw ST4X14-F 5 Piece
nut M5 1 Piece

5 RA341151949A turbo button assembly 1 Set
sping 1 Piece
turbo button 1 Piece

6 RA341171949 front hoop assembly 1 Set
screw M5*35 1 Piece
front hoop 1 Piece
nut M5 1 Piece

7 RA341041816B cruise control assembly 1 Set
flat washer 2 Piece
cruise control 1 Piece
sping washer 1 Piece
screw M5*20 1 Piece

8 RA341181949 back hoop assembly 1 Set
screwM5*35 1 Piece
back hoop 1 Piece
nut M5 1 Piece

9 RA341091949A soft tube assembly 1 Set
soft tube 1 Piece

10 RA341081949 curving tube  assembly. 1 Set
curving tube 1 Piece
seal 1 Piece

11 RA341051949 connection tube assembly. 1 Set
connection tube 1 Piece

12 RA361001816F moto assembly. 1 Set
rubber 4 Piece
contractive tube 15 Piece
moto 1 Piece

13 RA341031949 inlet tube assembly 1 Set
inlet tube 1 Piece

14 RA341061949A inlet assembly 1 Set
inlet 1 Piece

Pos PNC Description Qty UOM
15 RA341021949D houseing assembly 1 Set

screw ST4*20 8 Piece
back cover 1 Piece
front cover 1 Piece
label 1 Piece

16 RA32205762 top cover assembly 1 Set
top cover 1 Piece
screw 4 Piece

17 RA34110811V2 battery release botton assembly 1 Set
battery release button 1 Piece
sping 1 Piece
axle 1 Piece

18 RA362011958 PCB assembly 1 Set
pcb 1 Piece
switch 1 Piece
connection 1 Piece
spring 1 Piece
screw ST3.5*12 2 Piece
insert 1 Piece
battery cover 1 Piece
contractive tube 15 Piece

19 RA349011949A back pack assembly 1 Set
back pack 1 Piece
plat washer 6 Piece
screw ST5*20 6 Piece

  



Lawn mower, PC82LM46, 2500813

21 
 

Lawn Mower PC82LM46, 2500813 
Pos PNC Description Qty UOM
1 RA332011512A Upper pull rod 1 Set

Upper pull rod 1 piece
2 RA33323250 Stop sheet assembly 1 Set

Stop sheet sponge pad 1 piece
Hexagonal socket pan head bolt 
M5*28

1 piece

Stop sheet 1 piece
Self-locking nut M5 (black) 1 piece

3 RA333011512A Upper handle-rod assembly 1 Set
Upper handle-rod 1 piece
Hand-rest sponge 1 piece

4 RA341291179 Handle-rod knob assembly 2 Set
Knob 1 piece
M8 Handle-rod bolt 1 piece

5 RA333101511 Lower handle-rod assembly 2 Set
Lower handle-rod 1 piece
Spring pin 1 piece

1 piece
Hexagonal socket cup head bolt 
M8X35

1 piece

Flat washer M8 (8.4-16-1.6) 1 piece
Lower handle-rod pad block 1 piece
Lock nut M8 1 piece
POM washer 1 piece
Knob compression spring 1 piece
Handle-rod stop post holder 1 piece
Handle-rod stop post 1 piece
Insulation sleeve

6 RA311981573 Switch box assembly 1 Set
Start cable 1 piece
Short cable compression spring 1 piece
Cable spring holder 1 piece
Button 1 piece
Switch box upper cover 1 piece
Button return spring 1 piece
Clamp head 1 piece
Hexagonal socket screw 1 piece
Small shaft 1 piece
Power cord 1 piece
Torsion spring 1 piece
Kobalt slider (65Mn) 1 piece
Internal crimping board 1 piece

Pos PNC Description Qty UOM
Hexagonal socket pan head self-
tapping screw ST4*16-F

2 piece

Hexagonal socket pan head self-
tapping screw ST4.2*20-C

2 piece

Hexagonal socket pan head self-
tapping screw ST4.2*25-F

2 piece

Switch box lower cover 1 piece
Rigid mounting plate 1 piece
Switch 1 piece
Switch box insert 1 piece
Slider 1 piece

10 CM
Electrical lead (yellow) 5 CM
Horizontal flag insertion sheath 4.8 2 piece
3PIN wiring casing 1 piece
U-shaped sheet 3*4 1 CM
Horizontal flag insertion terminal 
4.8X0.5

2 piece

Wire connector male terminal 3 piece
Bellow 500 MM
Black tie 2 Piece
Nylon tie, white 2 Piece

7 RA311101573 Height adjustment handle assembly 1 Set
Height adjustment handle right 
housing

1 piece

Cross recess pan head self-tapping 
screw with washer

2 piece

Height adjustment lever (curved) 1 piece
Height adjustment handle left housing 1 piece
Split pin 1 piece
Height adjustment torsion spring 1 piece

8 RA341271179A 10 inch wheel assembly 2 Set
M8*16 hexagon flange face bolt 1 piece
10 inch wheel assembly 1 piece
80V washer 1 piece

9 RA341051511B Rear surrounding panel assembly 1 Set
Hexagonal socket pan head self-
tapping screw ST5.5×16-F

10 piece

Rear surrounding panel 1 piece
10 RA341091511 Casing connecting plate assembly 1 Set

Casing connecting plate 1 piece
Hexagonal socket self-tapping screw 
ST4.2*12-F

4 piece

11 RA311011511A Rear wheel axle assembly 1 Set
19 inch rear wheel axle 1 piece



Lawn mower, PC82LM46, 2500813

22 
 

Pos PNC Description Qty UOM
Axle pressure plate 2 piece
Hexagonal socket pan head self-
tapping screw ST4.2*20-C

4 piece

12 RA341021511 Rear cover plate assembly 1 Set
Rear cover rod 1 piece
Rear cover torsion spring 1 piece
Split washer 8 2 piece
Rear cover plate 1 piece

13 RA311081573 Grass collecting bag assembly 1 Set
19 inch grass collecting bag bracket 1 piece
19 inch grass collecting bag 1 piece

14 RA341011511 Rear plug 1 Set
Rear plug 1 piece

15 RA333021511 Height adjustment connecting rod 
assembly

1 Set

Lock nut M6 white zinc-plated 2 piece
Height adjustment pull spring 1 piece
Height adjustment connecting rod 1 piece

16 RA333021505C Left height adjustment plate 
component

1 Set

Hexagonal socket cup head bolt 
M10*20

2 piece

Left height adjustment bracket 1
Flange face self-locking nut 2 piece

17 RA333011511 19 inch casing 1 Set
19 inch casing 1 piece

18 RA311121551A Right height adjustment plate 
component

1 Set

Hexagonal socket cup head bolt 
M10*20

2 piece

Right height adjustment bracket 1 piece
Flange face self-locking nut 2 piece

19 RA341031511 Side discharge chute 1 Set
Side discharge chute 1 piece

20 RA311041511 Side discharge cover assembly 1 Set
Side discharge cover 1 piece
Side cover torsion spring 1 piece
Rubber bushing 2 piece
Hexagon flange face bolt M6X8 2 piece
Side discharge bracket, white zinc 
plated

1 piece

Side discharge hinge rod, white zinc 
plated

1 piece

21 RA311901567 Front surrounding panel component 1 Set

Pos PNC Description Qty UOM
Hexagonal socket pan head self-
tapping screw ST5.5×16-F

5 piece

Front surrounding panel 1 piece
Hexagonal socket pan head self-
tapping screw ST4.2*20-C

4 piece

22 RA341281179A 8 inch wheel assembly 2 Set
M8*16 hexagon flange face bolt 1 piece
8 inch wheel assembly 1 piece
80V washer 1 piece

23 RA311021511A Front wheel axle assembly 1 Set
19 inch front wheel axle 1 piece
Axle pressure plate 2 piece
Hexagonal socket pan head self-
tapping screw ST4.2*20-C

4 piece

24 RA341331179M Bumper assembly 1 Set
Bumper decorative cover 1 piece
Bumper 1 piece
Hexagonal socket self-tapping screw 
ST4.2*12-F

4 piece

25 RA333022330 19 inch blade 1 Set
19 inch 46cm blade 1 piece

26 RA341191179D Fan assembly 1 Set
82v fan 1 piece
Blade bolt 1 piece

27 RA341201511A Base assembly 1 Set
Motor mount 1 piece
Right wire cover 1 piece
Left dust screen 1 piece
Flange face self-locking nut 4 piece
LED light cover 1 piece
Right dust screen 1 piece

28 RA341131511E Left side cover assembly 1 Set
Hexagonal socket self-tapping screw 
ST4.2*12-F

4 piece

Left side cover 1 piece
29 RA361011567 Motor assembly 1 Set

Self-locking nut M6 (black) 4 piece
European 82V 19 inch push mower 
motor

1 piece

30 RA362011567 PCB board assembly 1 Set
GW 82V power head main blade 
control panel

1 piece

31 RA341121511E Right side cover assembly 1 Set
Hexagonal socket self-tapping screw 
ST4.2*12-F

4 piece



Lawn mower, PC82LM46, 2500813

23 
 

Pos PNC Description Qty UOM
Right side cover 1 piece

32 RA311911573 PW82V battery pack chamber 
assembly

1 Set

Hexagonal socket pan head self-
tapping screw ST4.2*20-C

4 piece

82V battery chamber 1 piece
Key holder 1 piece
80V female insert piece 2 piece
Key holder pressure sheet 1 piece
Hexagonal socket self-tapping screw 
ST4.2*12-F

2 piece

Battery pop up compression spring 2 piece
Battery pack insert holder 1 piece
Wire (14AWG black) 15 CM
Electrical lead (14AWG red) 58 CM
Electrical lead (yellow) 15 CM
ECO switch 1 piece
Battery pack button torsion spring 1 piece
Lock button bushing 2 piece
Battery pack button fixed shaft 1 piece
Battery pack button 1 piece

5 CM
Nylon tie, white 2 piece
3PIN plug 1 piece
Wire connector female terminal 3 piece
Magnetic ring 2 piece

33 RA311051479 Key assembly 1 Set
Left key shell 1 piece
80v key male insert piece 1
Right key shell 1

34 RA311821567 Battery flap assembly 1 Set
Hexagonal socket pan head self-
tapping screw ST4.2*20-C

4 piece

Cover 1 piece
Strong magnet 2 piece
Cross recess countersunk head self-
tapping screw

2 piece

Flap cover 1 piece
Transparent window 1 piece

 

  



 SP Mower, PC82LM46SP, 2500913

24 
 

Mower PC82LM46SP, 2500913 
Pos PNC Description Qty UOM
1 311032326 Lower handle-rod assembly_ 2 Set

Lock nut M8 1 piece
Hexagonal socket cup head bolt 
M8X30

1 piece

Flat washer M8 (8.4-16-1.6) 1 piece
Knob compression spring 1 piece
Spring pin 1 piece
Handle-rod stop post 1 piece
Handle-rod stop post holder 1 piece
Lower handle-rod pad block 1 piece
Lower handle-rod 1 piece
Knob 1 piece
POM washer 1 piece
M8 Handle-rod bolt 2 piece
Insulation sleeve 2 piece
M8 handle-rod knob 2 piece

2 311021531A Switch box assembly 1 Set
Start cable 1 piece
Hexagonal socket screw 1 piece
Hexagonal socket pan head self-
tapping screw ST4.2*25-F

2 piece

Hexagonal socket pan head self-
tapping screw ST4.2*20-C

2 piece

Kobalt slider (65Mn) 1 piece
Small shaft 1 piece
Torsion spring 1 piece
Rigid mounting plate 1 piece
Button return spring 1 piece
Short cable compression spring 1 piece
Cable spring holder 1 piece
Internal crimping board 1 piece
Slider 1 piece
Button 1 piece
Switch box insert 1 piece
Switch box upper cover 1 piece
Switch box lower cover 1 piece
Clamp head 1 piece
Switch 1 piece

3 312012326 Upper handle-rod assembly 1 piece
Self-locking nut M5 (black) 1 piece
Hexagonal socket pan head bolt 
M5*28

1 piece

Upper pull rod 1 piece

Pos PNC Description Qty UOM
Lower pull rod 1 piece
Upper handle-rod 1 piece
Stop sheet 1 piece
Hand-rest sponge 1 piece
Stop sheet sponge pad 1 piece

4 312022326 Speed regulation switch box 
assembly

1 piece

Start cable (short) 1 Piece
Cross recess pan head self-
tapping screw ST4.2×25-F

4 piece

Cross head self-tapping screw 
ST4×16-F (black-coated 
Dacromet salt spray 48H)

3 piece

Positioning pin 2 piece
Return pressure spring 1 piece
Push button 1 piece
Switch lower case 1 piece
Switch upper case 1 piece
Speed-regulation large gear 1 piece
Speed-regulation pinion 1 piece
Slider 1 piece
Potentiometer board 1 piece
Micro switch (two pin) 1 piece

5 311041511 Side discharge cover assembly 1 piece
Hexagonal flange face bolt M6X8 2 piece
Side discharge bracket, white 
zinc plated

1 piece

Side discharge hinge rod, white 
zinc plated

1 piece

Side cover torsion spring 1 piece
Side discharge cover 1 piece
Rubber bushing 2 piece
Side discharge chute 1 piece

6 311051554 Height adjustment lever (curved) 
assembly

1 piece

Cross recess pan head self-
tapping screw with washer

2 piece

Split pin 1 piece
Height adjustment lever (curved) 1 piece
Height adjustment torsion spring 1 piece
Height adjustment handle left 
housing

1 piece

Height adjustment handle right 
housing

1 piece

7 311081573 Grass collecting bag assembly 1 piece



 SP Mower, PC82LM46SP, 2500913

25 
 

Pos PNC Description Qty UOM
Grass collecting bag bracket 1 piece
Grass collecting bag 1 piece

8 311071573 Bumper assembly 1 piece
Hexagonal socket self-tapping 
screw ST4.2*12-F

4 piece

Bumper 1 piece
Bumper decorative cover 1 piece

9 Greenworks self-propelled speed 
reducer assembly

1 piece

Greenworks self-propelled speed 
reducer assembly

1 piece

10 10 inch wheel replacement part 
set
M8*16 hexagon flange face bolt 4 piece
Large gear for a wheel 2 piece
Hexagonal socket pan head self-
tapping screw ST4.2*20-C

8 piece

10 inch wheel assembly 2 piece
Dust cover 2 piece
Washer 6 piece

11 8 inch wheel replacement part 
set

1 Set

8 inch wheel assembly 2 piece
M8*16 hexagon flange face bolt 4 piece

12 Power train replacement part set 1 piece
Strong magnet 2 piece
Battery flap assembly 1 piece
Transparent window 1 piece
Speed regulation switch 1 piece
Cross recess countersunk head 
self-tapping screw

2 piece

Self-locking nut M6 (black) 4 piece
Hexagonal socket self-tapping 
screw ST4.2*12-F

8 piece

Flange face self-locking nut 4 piece
Battery pack button fixed shaft 1 piece
Battery pack ejection spring 2 piece
Battery pack button torsion 
spring

1 piece

Battery pack insert holder 1 piece
Battery pack button 1 piece
Right side cover 1 piece
Left side cover 1 piece
Right wire cover 1 piece
Left electrical wire cover 1 piece

Pos PNC Description Qty UOM
Cover 1 piece
82V battery chamber 1 piece
Motor mount 1 piece
Lock button bushing 2 piece
LED light cover 1 piece
Left dust screen 1 piece
Right dust screen 1 piece
European 82V 19 inch push 
mower motor

1 Set

82V brushless self-propelling 
control panel

1 piece

80V brushless self-propelling 
control panel

1 piece

13 311171511 Key assembly 1 Set
Key assembly 1 piece
Hexagonal socket self-tapping 
screw ST4.2*12-F

2 piece

Key holder 1 piece
Key holder pressure sheet 1 piece

14 19 inch iron casing replacement 
part set

1 Set

19 inch iron casing 1 piece
Front surrounding panel 1 piece
Rear surrounding panel 1 piece
PCB cover plate 1 piece
Casing connecting plate 1 piece
Gearbox dust cover 1 piece
Hexagonal socket pan head self-
tapping screw ST5*16

5 piece

Hexagonal socket pan head self-
tapping screw ST4.2*20-C

30 piece

Hexagonal socket pan head self-
tapping screw ST5.5×16-F

9 piece

Rear plug 1 piece
15 Right height adjustment bracket 

replacement part set
1 Set

Right height adjustment bracket 1 piece
Hexagonal socket cup head bolt 
M10*20

4 piece

Lock nut M10 4 piece
16 Left height adjustment bracket 

replacement part set
1 Set

Left height adjustment bracket 1 piece
Hexagonal socket cup head bolt 
M10*20

4 piece



 SP Mower, PC82LM46SP, 2500913

26 
 

Pos PNC Description Qty UOM
Lock nut M10 4 piece

17 Rear cover plate replacement 
part set

1 Set

Rear cover plate 1 piece
Split washer 8 2 piece
Rear cover torsion spring 1 piece
Rear cover rod 1 piece

18 Rear axle replacement part set 1 Set
Rear axle weld part 1 piece
Clamp plate 1 piece
Hexagonal socket pan head self-
tapping screw ST4.2*20-C

8 piece

Bearing seat 2 piece
Bearing 2 piece

19 Front wheel axle assembly 1 Set
19 inch front wheel axle 1 piece
Axle pressure plate 2 piece
Hexagonal socket pan head self-
tapping screw ST4.2*20-C

8 piece

20 Height adjustment connecting 
rod replacement part set

1 Set

Height adjustment connecting 
rod

1 piece

Height adjustment pull spring 1 piece
Lock nut M6 white zinc-plated 2 piece

21 Blade maintenance replacement 
part set

1 Set

19 inch 46cm blade 1 piece
82v fan 1 piece
Blade bolt 1 piece

 

  



String trimmer  PC82BC,2100413

27 
 

String trimmer PC82BC, 2100413 
Pos PNC Description Qty UOM
1 RA311481418C Casing assembly spare part 1 set

Casing sub-assembly 1 pcs
Rubber pad 1 2 pcs
Rubber pad 2 2 pcs
Clip tube rubber pad 1 pcs
Hoop 1 pcs
Screw M5X8 1 pcs
Screw M4X12 1 pcs

1 pcs
Cross recess pan head self-tapping screw 
ST4×12-F

2 pcs

Clamp plate 1 pcs
Pin 1 pcs
Switch trigger return spring 1 pcs
Battery pack button 1 pcs
Screw M4X12 2 pcs
Square nut 2 pcs
Screw ST4*16-F 8 pcs
Screw ST4.0X25-F 1 pcs
Casing cover 1 pcs

2 RA34107836V1 sling buckle  assembly spare part 1 set
Nut M5 1 pcs
M5x18 bolt washer combination 1 pcs
Strap clip tube (black) 1 pcs
Strap buckle (black) 1 pcs
Double shoulder strap 1 pcs

3 RA311561418B Tube assembly spare part 1 set
Tube assembly 1 pcs

4 RA311241418C Ox horn handle assembly spare part 1 set
Ox horn handle sub-assembly 1 pcs
Cross recess pan head self-tapping screw 
ST3x12-F (blackened)

1 pcs

Hexagonal socket pan head self-tapping 
screw ST4*16-F

5 pcs

Return spring 1 pcs
PCB button 2 pcs
Ox horn reverse self-locking 1 pcs
Rubber bushing 1 pcs
Ox horn switch trigger 1 pcs
Ox horn auxiliary handle 1 pcs
Knob 1 pcs
Ox horn new bracket 1 pcs
GGP Ox horn aluminium tube 1 pcs

Pos PNC Description Qty UOM
Ox horn new bracket rubber pad 01 1 pcs
Ox horn new bracket rubber pad 02 1 pcs
Hexagonal socket bolt M6*18 2 pcs
Spring 1 pcs

5 RA311601418A Gear box assembly spare part 1 set
Hexagonal socket bolt M5*15 3 pcs
Bushing 1 pcs
Blade mounting holder 1 pcs
Gearbox assembly 1 pcs

6 RA33323836 Brush cutter blade assembly spare  part 1 set
Brush cutter blade 1 pcs
Blade clamp plate 1 pcs
Nut cap 1 pcs
Blade nut 1 pcs
Tool rod 1 pcs

7 RA311121410C Trimmer head assembly spare part 1 set
Grass deflector bowl 1 pcs
Trimmer head assembly 1 pcs

8 RA311131410A Guard cover assembly (black)spare part 1 set
Guard cover(black) 1 pcs
Cross pan head lock bolt 4 pcs
Shield clamp plate 1 pcs
Shield upper cover 1 pcs
Cross pan head lock screw 2 pcs
Spring washer 5 2 pcs
Cross recess pan head self-tapping screw 2 pcs
Two-way blade 1 pcs

9 RA361001418C 7032HZ/82V Rear Mounted Brushless 
Grass Trimmer Motor assembly spare part

1 set

7032HZ/82V Rear Mounted Brushless
Grass Trimmer Motor

1 pcs

10 RA311491418A PCB board assembly replacement part 1 set
Control panel wiring 1 pcs
Cylindrical magnetic ring 1 pcs
Speed regulation switch 1 pcs
PCB 1 pcs
Insert holder (for three inserts) 1 pcs
Battery pop up compression spring 2 pcs
Screw ST3.5*12 2 pcs
Nylon tie 1 pcs
U Pin 1 CM
Heat shrink tubing 20 CM

  



Blower / Vac, PBV2800, 2400913

28 
 

Blower / Vac, PBV2800, 2400913 
Pos PNC Description Qty UOM
1 RA34111217B Housing assembly 1 set

Cross recess pan head self-
tapping screw ST4x14-F

19 pcs

screw ST4*12 4 pcs
Torsinal Spring 1 pcs
left housing 1 pcs
right housing 1 pcs
Reciprocating lever 1 pcs
Blower tube buckle 1 pcs
tension disc 1 pcs
Switch pushing board 1 pcs
Handle 1 pcs
Motor shock pad 4 pcs
Air hole guard shield 1 pcs
Spring washer for shaft 6 1 pcs

1 pcs
spring washer 1 pcs
Knob 1 pcs
square nut 1 pcs

2 RA36101217A Motor PCB assembly 1 set

Wire  (16awg black) 70 CM
Wire  (16awg white) 25 CM
Plug_sleeve 1 pcs

Heat shrink tubing 12 CM

Straight plug 4.8 sheath 8 pcs

Speed control board 1 pcs

Micro Switch 2 pcs
Sliding Switch 1 pcs
Power line 1 pcs
B terminal 2 pcs
B terminal 2 pcs
Straight plug 4.8X0.5 sheath 8 pcs
Resistance 1 pcs
Magnetic ring 1 pcs
Double angle capacitor 1 pcs

Pos PNC Description Qty UOM
sleeve 1 pcs
Tiller Blade 1 pcs
Spacer 2 pcs
fan 1 pcs
Knob 1 pcs
7348C/1900W blower motor 1 pcs

3 RA341052245 upper straw assembly 1 set

Nut M4 2 pcs
Blower tube hold plate 1 pcs
Cross recess pan head  screw 
M4*10 HSF

2 pcs

Spring washer for shaft 6 1 pcs
1 pcs

spring washer 1 pcs
Knob 1 pcs
upper straw 1 pcs
bottom  straw 1 pcs

4 RA341012245 Blower tube assembly 1 set

Blower tube 1 pcs
5 RA37914217A hop-pocket assembly 1 set

hop-pocket holder 1 pcs
nylon tie 1 pcs
hop-pocket 1 pcs

 

  



String trimmer  PC82ST, 2100313

29 
 

String Trimmer, PC82ST, 2100313 
Pos PNC Description Qty UOM
1 RA311011418G Casing assembly spare part 1 set

Casing sub-assembly 1 pcs
Cross pan head screw M4X12 
(with centrifugal switch)

2 pcs

Pin 1 pcs
Cross recess pan head screw 
M4x15

1 pcs

Hexagonal socket screw 
ST4.0X25-F

1 pcs

Hexagonal socket pan head self-
tapping screw ST4*16-F

8 pcs

Cross recess pan head screw 
M5X8

1 pcs

Cross recess pan head self-
tapping screw ST4×12-F

2 pcs

1 pcs
Square nut 2 pcs
Hoop 1 pcs
Switch trigger return spring 1 pcs
Casing cover 1 pcs
Clamp plate 1 pcs
Battery pack button 1 pcs
Clip tube rubber pad 1 pcs
Rubber pad 1 2 pcs
Rubber pad 2 2 pcs

2 RA361001418C Motor assembly spare part 1 set
3 RA311191418B Handle assembly spare part 1 set

Handle sub-assembly 1 pcs
Hexagonal socket screw 
ST4.0X30

1 pcs

Hexagonal socket pan head self-
tapping screw ST4*16-F

5 pcs

Hoop 1 pcs
Spring 1 pcs
Reverse self-locking spring 2 1 pcs
Switch spring 1 pcs
Reverse self-locking 1 pcs
Switch trigger 1 pcs

4 RA311221418 Auxiliary handle assembly spare 
part

1 set

Pos PNC Description Qty UOM
M5x25 bolt washer combination 2 pcs
Clamp plate 1 pcs
Auxiliary handle (black) 1 pcs
Gear lever (black) 1 pcs
Rubber ring 1 pcs
Square rubber pad 1 pcs

5 RA37902144 Strap assembly spare part 1 set
Strap 1 pcs

6 RA33313836 Brush cutter blade assembly  
spare part

1 set

Blade nut 1 pcs
Tool rod 1 pcs
Grass deflector bowl 1 pcs
Nut cap 1 pcs
Brush cutter blade 1 pcs
Blade clamp plate 1 pcs
Brush cutter blade sheath 1 pcs

7 RA311561418C Rod assembly spare part 1 set
Rod assembly 1 pcs
M5x18 screw washer 
combination

1 pcs

Nut M5 1 pcs
Strap buckle (black) 1 pcs
Strap clip tube (black) 1 pcs

8 RA311601418AV1 Gear box Trimmer head 
assembly spare part

1 set

Trimmer head assembly 1 pcs
Gear box assembly 1 pcs
Hexagonal socket bolt M5*15 3 pcs
Bushing 1 pcs
Blade mounting holder 1 pcs
Nylon string 0.0186 KG

9 RA341191410G Guard cover assembly spare part 1 set
Cross recess pan head self-
tapping screw

2 pcs

Spring washer 5 2 pcs
Shield clamp plate 1 pcs
Two-way blade 1 pcs
Cross pan head lock bolt 4 pcs
Cross pan head lock screw 2 pcs



String trimmer  PC82ST, 2100313

30 
 

Pos PNC Description Qty UOM
Shield, black 1 pcs
Shield upper cover 1 pcs

10 RA362021418A PCB assembly spare part 1 set
Heat 42 CM

Cross recess ST3.5*12 stepped 
screw

2 pcs

Battery pop up compression 
spring

2 pcs

Insert holder (for three inserts) 1 pcs
Nylon tie 1 pcs

Heat shrink tubing 45 CM
PCB  (professional) 1 pcs

Speed regulation switch 1 pcs

4 CM

 

  



Hedge trimmer  PC82HT,2200413

31 
 

Hedge Trimmer, PC82HT, 2200413 
Pos PNC Description Qty UOM
1 RA341061652V handle assembly spare part 1 set

Left handle 1 pcs
PCB button 1 pcs
screw 5 pcs
screw 2 pcs
square shock pad 1 pcs
front handle nut 2 pcs
Spin button 1 pcs
Pull button spring 1 pcs
steel wire 1 pcs
switch trigger 1 pcs
right handle 1 pcs

2 RA341031907BA left housing assembly spare part 1 set
square nut M5 2 pcs
left housing 1 pcs
front handle nut 2 pcs
spring gasket 2 pcs
bolt M5*25 2 pcs

3 RA341021907 right housing assembly spare 
part

1 set

right housing 1 pcs
front handle nut 1 pcs
screw 8 pcs
spring gasket 2 pcs
bolt M5*25 2 pcs
press board 1 pcs
pin 1 pcs
battery bag button 1 pcs
spring 1 pcs
square nut M5 2 pcs
screw 2 pcs

4 RA36101897A motor assembly spare part 1 set
motor 1 pcs
gear shaft sleeve 1 pcs
pinion 1 pcs

5 RA33203897 gear eccentric block assembly 
spare part

1 set

snap spring 1 pcs

Pos PNC Description Qty UOM
clamp ring 1 pcs
adapter ring 1 pcs
copper gasket-large 1 pcs
eccentric block assembly 1 pcs
copper gasket-small 1 pcs
large gear 1 pcs

6 RA33306897BB Gear Box PCB switch 
assembly spare part

1 set

waterproof gasket 1 pcs
Gear Box 1 pcs
ball bearing 2 pcs
ball bearing 1 pcs
Retaining ring for hole 1 pcs
screw 2 pcs
damping sleeve 2 pcs
PCB  1 pcs
shrinkable tube 5 CM
shrinkable tube 2,5 CM
shrinkable tube 9 CM
shrinkable tube 5 CM
Speed-control Switch 1 pcs
spring 2 pcs
waterproof plug 1 pcs
screw assembly 6 pcs
Gear Box cover 1 pcs
ball bearing 1 pcs
blade locating slot 1 pcs
insert holder 1 pcs
screw 1 pcs
cutting sleeve 1 pcs
handle shock pad 1 pcs
screw 3 pcs
positioning pin 2 pcs
grease 0,03 KG
Gear Box gasket 1 pcs

7 RA331011913A Blade Assembly spare part 1 set
bolt M5*10 6 pcs
Blade Cradle 1 pcs
Blade Assembly 1 pcs



Hedge trimmer  PC82HT,2200413

32 
 

Pos PNC Description Qty UOM
blade Guard 1 pcs

8 RA341011652A auxiliary handle assembly spare 
part

1 set

auxiliary handle 1 pcs
red wire 230 mm
shrinkable tube 3 cm
sliding axle 1 pcs
shock pad 2 pcs
shock pad 2 pcs
bolt spring gasket Flat 
Washer assembly

2 pcs

shrinkable tube 2,5 CM
screw 3 pcs
Guard 1 pcs
screw 8 pcs
auxiliary handle 1 pcs
trigger spring 2 pcs
right trigger 1 pcs
left trigger 1 pcs
black wire 240 mm
switch 2 pcs

9 RA341041907BA top cover assembly spare part 1 set
screw 2 pcs
spring gasket 2 pcs
top cover 1 pcs

 

  



 SP Mower, PC82LM46SP, 2500913

33 
 

82V 46cm SP mower PC82LM46SP, 2500913 
Pos PNC Description Qty UOM
1 RA333101511V2 Lower handle-rod assembly 1 Set

Lock nut M8 1 piece
Bolt M8X30 1 piece
Flat washer M8 1 piece
Knob compression spring 1 piece
Spring pin 1 piece
Handle-rod stop post 1 piece
Handle-rod stop post holder 1 piece
Lower handle-rod pad block 1 piece
Knob 1 piece
POM washer 1 piece
Lower handle-rod 1 piece
Insulation sleeve 2 piece

2 RA311021531A Switch box assembly 1 Set
Start cable 1 piece
Screw 1 piece
Screw ST4.2*25-F 2 piece
Screw ST4.2*20-C 2 piece
Screw ST4*16-C 2 piece
Kobalt slider (65Mn) 1 piece
Small shaft 1 piece
Torsion spring 1 piece
Rigid mounting plate 1 piece
Button return spring 1 piece
Short cable compression spring 1 piece
Cable spring holder 1 piece
Internal crimping board 1 piece
Slider 1 piece
Button 1 piece
Switch box insert 1 piece
Switch box upper cover 1 piece
Switch box lower cover 1 piece
Clamp head 1 piece
Switch 1 piece

3 RA33323250 Limit piece assembly 1 Set
Self-locking nut M5 (black) 1 piece
Bolt M5*28 1 piece

Pos PNC Description Qty UOM
Limit piece 1 piece
Sponge pad 1 piece

4 RA312022326 Speed switch box assembly 1 Set
Start cable (short) 1 piece
Screw ST4.2×25-F 4 piece
Screw ST4×16-F 3 piece
Positioning pin 2 piece
Return pressure spring 1 piece
Push button 1 piece
Switch lower case 1 piece
Switch upper case 1 piece
Speed-regulation large gear 1 piece
Speed-regulation pinion 1 piece
Slider 1 piece
Potentiometer board 1 piece
Micro switch (two pin) 1 piece
Internal crimping board 1 piece

5 RA311041511 Side discharge cover assembly 1 Set
Bolt M6X8 2 piece
Side discharge bracke 1 piece
Side discharge hinge rod 1 piece
Side cover torsion spring 1 piece
Side discharge cover 1 piece
Rubber bushing 2 piece

6 RA333051554 Height adjustment lever  (curved) 
assembly

1 Set

Screw 2 piece
Split pin 1 piece
Height adjustment lever (curved) 1 piece
Height adjustment torsion spring 1 piece
Height adjustment handle left 
housing

1 piece

Height adjustment handle right 
housing

1 piece

7 RA311081573 Grass catcher bag assembly 1 Set
Grass catcher bag bracket 1 piece
Grass catcher bag 1 piece

8 RA341061511 Bumper assembly 1 Set
Screw ST4.2*12-F 4 piece



 SP Mower, PC82LM46SP, 2500913

34 
 

Pos PNC Description Qty UOM
Bumper 1 piece
Bumper decorative cover 1 piece
Screw ST4.2*20-C 4 piece

9 RA311131554 Self-propelled speed reducer 
assembly

1 Set

Self-propelled speed reducer 
assembly

1 piece

Gear 2 piece
Washer for shaft 2 piece

10 RA341031531A 10"wheel assembly 1 Set
Bolt M8*16 4 piece
Large gear for a wheel 2 piece
Screw ST4.2*20-C 8 piece
10“ wheel assembly 2 piece
Dust cover 2 piece
Screw ST4*16-F 2 piece
Washer 2 piece

11 RA341281179A 8"wheel assembly 1 Set
8"wheel assembly 1 piece
Blot M8*16 1 piece
Washer 1 piece

12 RA341201511     Motor mount assembly 1 Set
Self-locking nut 4 piece
Right wire cover 1 piece
Left wire cover 1 piece
Motor mount 1 piece
LED light cover 1 piece
Left dust screen 1 piece
Right dust screen 1 piece

13 RA311051479 Key assembly 1 Set
Key assembly 1 piece

14 RA333011511A Housing assembly 1 Set
Housing 1 piece

15 RA311121511V2 Height adjustment bracket (right) 
assembly

1 Set

Height adjustment bracket (right) 1 piece
Blot M10*20 4 piece
Lock nut M10 4 piece

16 RA333021505C Height adjustment bracket (left) 
assembly

1 Set

Pos PNC Description Qty UOM
Height adjustment bracket (left) 1 piece
Blot M10*20 4 piece
Lock nut M10 4 piece

17 RA341021511 Rear cover assembly 1 Set
Rear cover 1 piece
Split washer 8 2 piece
Rear cover torsion spring 1 piece
Rear cover axle 1 piece

18 RA332031512 Back wheel axle assembly 1 Set
Back wheel axle 1 piece
Clamp plate 1 piece
Screw ST4.2*20-C 8 piece
Bearing seat 2 piece
Bearing 2 piece

19 RA311021511A Front wheel axle assembly 1 Set
Front wheel axle 1 piece
Axle pressure plate 2 piece
Screw ST4.2*20-C 8 piece

20 RA333021511A Height adjustment link bar 
assembly

1 Set

Height adjustment link bar 1 piece
Height adjustment pull spring 1 piece
Lock nut M6 2 piece

21 RA341191179D Fan assembly 1 Set
80V Fan 1 piece
Blade bolt 1 piece

22 RA341291179 Handle-rod knob assembly 1 Set
M8 handle-rod blot 2 piece
M8 handle-rod knob 2 piece

23 RA332021512 Lower pull rod assembly 1 Set
Lower pull rod 1 piece

24 RA311991567 Upper pull rod assembly 1 Set
Upper pull rod 1 piece

25 RA333011512 Upper handle-rod assembly 1 Set
Upper handle-rod 1 piece
Hand-rest sponge 1 piece

26 RA311821567 Cover assembly 1 Set
Strong magnet 2 piece
Battery flap assembly 1 piece



 SP Mower, PC82LM46SP, 2500913

35 
 

Pos PNC Description Qty UOM
Cover 1 piece
Transparent window 1 piece
Screw 2 piece
Screw ST4.2*20-C 4 piece

27 RA311831567 Barrery assembly 1 Set
82V Barrery 1 piece
Speed switch 1 piece
Battery pack button fixed shaft 1 piece
Battery pack ejection spring 2 piece
Battery pack button torsion 
spring

1 piece

Battery pack insert holder 1 piece
Battery pack button 1 piece
Lock button bushing 2 piece
Screw ST4.2*12-F 2 piece
Key holder 1 piece
Key holder pressure sheet 1 piece

28 RA361011567 Motor assembly 1 Set
Nut M6 4 piece
82V Motor 1 piece

29 RA341121511E Right side cover assembly 1 Set
Screw ST4.2*12-F 4 piece
Right side cover 1 piece

30 RA341131511E Left side cover assembly 1 Set
Screw ST4.2*12-F 4 piece
left side cover 1 piece

31 RA362011554A Pcb assembly(82v) 1 Set
Pcb (82v) 1 piece
Connecting wire 1 piece
Screw ST3*10 2 piece

32 RA362021554 Pcb assembly(80v) 1 Set
Pcb (80v) 1 piece

33 RA311901567 Front panel assembly 1 Set
Front panel 1 piece
Screw ST5*16 5 piece

34 RA341051554 Rear panel assembly 1 Set
Rear panel 1 piece
PCB cover plate 1 piece
Screw ST4.2*20-C 30 piece

Pos PNC Description Qty UOM
Screw ST5.5×16-F 9 piece

35 RA341091511 Housing connecting plate 
assembly

1 Set

Housing connecting plate 1 piece
Screw ST4.2*20-C 3 piece

36 RA341971554 Dust cover assembly(gear box) 1 Set
Screw ST4.2*20-C 3 piece
Dust cover 1 piece

37 RA341011511 Plug assembly 1 Set
Plug 1 piece

38 RA333022330 Blade assembly 1 Set
19" 46cm Blade 1 piece

39 RA341031511 Side discharge chute assembly 1 Set
Side discharge chute 1 piece

 

  



Mower, PC82LM51SP, 2501013

36 
 

Mower, PC82LM51SP, 2501013 
Pos PNC Description Qty UOM
1 RA332021512A Lower pull rod replacement part 1 Set 

2 RA311012322 Upper pull rod replacement part 1 Set 

3 RA311301530 Main blade switch box assembly 
replacement part

1 Set

Button 1 piece
Switch box upper cover 1 piece

Start cable 1 piece
Short cable compression spring 1 piece

Cable spring holder 1 piece
Clamp head 1 piece

Small shaft 1 piece
Power cord 1 piece
Switch 1 piece
Rigid mounting plate 1 piece
Switch box lower cover 1 piece
Hexagonal socket pan head self-
tapping screw ST4.2*20-C

2 piece

Hexagonal socket pan head self-
tapping screw ST4.2*25-F

2 piece

Torsion spring 1 piece

Slider 1 piece
Hexagonal socket pan head self-
tapping screw ST4*16-F

2 piece

Internal crimping board 1 piece
Button return spring 1 piece
Switch box insert 1 piece

4 RA342021530A Upper handle-rod assembly 
replacement part

1 Set 

Hand-rest sponge 1 piece
Upper handle-rod 1 piece

5 RA333051530 Stop sheet assembly 1 Set 

Stop sheet sponge pad 1 piece
Cross recess pan head screw 
M5*35

1 piece

82v stop sheet piece
Self-locking nut M5 (black) 1 piece

Pos PNC Description Qty UOM
6 RA311302322 Self-propelled switch box 

assembly replacement part
1 Set 

Switch upper case 1 piece
Start cable (short) 1 piece
Push button 1 piece
Hexagonal socket pan head self-
tapping screw ST4*16-F

3 piece

Switch lower case 1 piece
Hexagonal socket pan head self-
tapping screw ST4.2*25-F

4 piece

Internal crimping board 1 piece
Potentiometer board 1 piece
Switch box power cord 1 piece
Positioning pin 2 piece
Micro switch (two pin) 1 piece
Speed-regulation large gear 1 piece
Speed-regulation pinion 1 piece
Slider 1 piece
Return pressure spring 1 piece

7 RA311052322 Lower handle-rod assembly 
replacement part

2 Set 

Insulation sleeve 1 piece
M8 handle-rod knob 1 piece
Handle-rod bolt 1 piece
Lower handle-rod 1 piece
Spring pin 1 piece

1 piece
Hexagonal socket cup head bolt 
M8X35

1 piece

Flat washer M8 (8.4-16-1.6) 1 piece
Lower handle-rod pad block 1 piece
Lock nut M8 1 piece
Handle-rod stop post 1 piece
Handle-rod stop post holder 1 piece
POM washer 1 piece
Knob compression spring 1 piece

8 RA341181511A Cover assembly part 1 Set 
Transparent window 1 piece
Cover 1 piece



Mower, PC82LM51SP, 2501013

37 
 

Pos PNC Description Qty UOM
Cross recess countersunk head 
self-tapping screw

2 piece

9 RA341171511A Flap assembly part 1 Set 
Cover 1 piece
Strong magnet 2 piece

10 RA34110811Q Release button component part 1 Set 
Lock button bushing 2 piece
Battery pack button 1 piece
Battery pack button torsion 
spring

1 piece

Battery pack button fixed shaft 1 piece

11 RA311531556 Key assembly 1 Set 
Key assembly piece

12 RA341191554 Battery chamber assembly part 1 Set 
Hexagonal socket pan head self-
tapping screw ST4.2*20-C

4 piece

82V battery chamber 1 piece
Key holder 1 piece
80V female insert piece 2 piece
Key holder pressure sheet 1 piece
Hexagonal socket self-tapping 
screw ST4.2*12-F

2 piece

Battery pop up compression 
spring

2 piece

Battery pack insert holder 1 piece
Wire (14AWG black) 15 CM
Electrical lead (14AWG red) 43 CM
Electrical lead (yellow) 15 CM
Electrical lead (18AWG red) 10 CM
Wire (18AWG black) 10 CM
2PIN wiring casing 1 piece
Wire connector male terminal 2 piece

14 RA311151511 Speed regulation switch part 1 Set 
Speed regulation switch 1 piece

15 RA361011179E Motor assembly 1 Set 
Self-locking nut M6 (black) 4 piece
Professional 82V Brushless Push 
Mower Motor (with 
Supplementary Insulation)

1 piece

Pos PNC Description Qty UOM
16 RA311502322 Right side cover assembly part 1 Set 

Hexagonal socket self-tapping 
screw ST4.2*12-F

4 piece

Right side cover 1 piece

17 RA361012322 Pcb assembly 1 Set 
Magnetic ring 2 piece
21 inch 82V SP main blade 
control panel

1 piece

18 RA341141511 Right electrical wire cover part 1 Set 
Right wire cover 1 piece

19 RA349031511 Right dust screen part 1 Set 
Right dust screen 1 piece

20 RA341211511A LED light cover part 1 Set 
LED light cover 1 piece

21 RA32243563 Base assembly part 1 Set 
Motor mount 1 piece
Flange face self-locking nut 4 piece

22 RA311032322 Fan part 1 Set 
Fan 1 piece

23 RA333041179 Blade part 1 Set 
Blade 1 piece

24 RA333021527 Base plate 1 Set 
Base plate 1 piece

25 RA322041555 Hexagonal head bolt 1 Set 
Hexagonal head bolt M10*35 1 piece

26 RA349021511 Left dust screen part 1 Set 
Left dust screen 1 piece

27 RA341151511 Left electrical wire cover part 1 Set 
Left electrical wire cover 1 piece

28 RA311512322 Left side cover part 1 Set 
Left side cover 1 piece
Hexagonal socket self-tapping 
screw ST4.2*12-F

4 piece

29 RA311301543 Height adjustment lever 
assembly

1 Set 

Height adjustment handle right 
housing

1 piece

Height adjustment curved lever 1 piece
Cross recess pan head self-
tapping screw with washer

2 piece



Mower, PC82LM51SP, 2501013

38 
 

Pos PNC Description Qty UOM
Height adjustment handle left 
housing

1 piece

Split pin 1 piece
Height adjustment torsion spring 1 piece

30 RA311551556 Side discharge chute part 1 Set 
Side discharge chute 1 piece

31 RA311522322 Power head protection bracket 
part

1 Set 

Hexagonal pull rivet nut M6 4 piece
Power head protection bracket 1 piece

32 RA312022322 Grass collecting bag component 
part

1 Set 

Grass collecting bag bracket 1 piece
Grass collecting bag 1 piece

33 RA311532322 Right height adjustment bracket 
part

1 Set 

Hexagonal socket cup head bolt 
M10*20

2 piece

Lock nut M10 2 piece
Height adjustment bracket rubber 
pad

1 piece

Right height adjustment bracket 
welding

1 piece

Mechanical upside-down switch 
assembly

1 piece

Hexagonal socket screw 2 piece
Upside-down small shaft 1 piece
Upside-down torsion spring 1 piece
Upside-down switch left casing 1 piece
Upside-down switch right casing 1 piece
Upside-down switch trigger 1 piece
Micro switch 1 piece
Upside-down signal wire 1 piece

34 RA341231179C Side discharge cover assembly 1 Set 
Side discharge cover 1 piece
Side cover torsion spring 1 piece
M6×12 hexagonal flange face 
bolt

2 piece

Side discharge bracket, white 
zinc plated

1 piece

Side discharge hinge rod, white 
zinc plated

1 piece

Pos PNC Description Qty UOM
Rubber bushing 2 piece

35 RA332211179 8”wheel assembly 2 Set 
M8*16 hexagon flange face bolt 1 piece
8 inch wheel assembly 1 piece
80V washer 1 piece

36 RA311022322 Bumper assembly 1 Set 
Bumper 1 piece
Hexagonal socket self-tapping 
screw ST4.2*12-F

4 piece

Bumper decorative cover 1 piece
37 RA311021179B 21"82V front axle part 1 Set 

Axle pressure plate 2 piece
Hexagonal socket cheese head 
self-tapping screw ST4.2*20-C
(without needle)

4 piece

21"82V front wheel axle 1 piece
38 RA341021179B Front bulkhead assembly Set 

Hexagonal socket pan head self-
tapping screw ST5*16

7 piece

Front surrounding panel 1 piece
39 RA332041531B Casing part 1 Set 

21" casing 1 piece
40 RA332021179 Rear cover plate assembly 1 Set 

Rear cover plate 1 piece
Split washer 8 2 piece
Rear cover rod 1 piece
Rear cover torsion spring 1 piece

41 RA341032322 Rubber plug part 1 Set 
Rubber plug 1 piece

42 RA332011179 height adjustment pull spring part 1 Set 
Height adjustment pull spring 1 piece

43 RA311542322 Height adjustment connecting 
rod part

1 Set 

Height adjustment connecting 
rod

1 piece

Lock nut M6 white zinc-plated 2 piece
44 RA332901554 10“wheel assembly 2 Set 

M8*16 hexagon flange face bolt 1 piece
10 inch wheel assembly 1 piece
Large gear for a wheel 1 piece



Mower, PC82LM51SP, 2501013

39 
 

Pos PNC Description Qty UOM
Hexagonal socket cheese head 
self-tapping screw ST4.2*20-C
(without needle)

5 piece

45 RA341021531B Dustproof cover assembly 2 Set 
Hexagonal socket pan head self-
tapping screw ST4*16-F

2 piece

Washer 2 piece
Dustproof cover 1 piece

46 RA332061531A Rear axle weld part 1 Set 
Hexagonal socket pan head self-
tapping screw ST4*16-F

2 piece

Rear axle weld 1 piece
Bearing 2 piece
Bearing seat 1 piece
Bearing seat 2 1 piece

47 RA311132322 21 inch self-propelled speed 
reducer part

1 Set 

2 piece
Self-propelling pinion 2 piece
One-way clutch bearing 2 piece
21 inch self-propelling speed 
reducer assembly

1 piece

Hexagonal socket cheese head 
self-tapping screw ST4.2*20-C
(without needle)

6 piece

Gearbox dust cover 1 piece
Clamp plate 1 piece

48 RA364021554 82V self-propelling connecting 
cable part

1 Set 

Internal crimping board 1 piece
Hexagonal socket cheese head 
self-tapping screw ST4.2*20-C
(without needle)

2 piece

82V self-propelling connecting 
cable

1 piece

49 RA311552322 Left height adjustment bracket 
part

1 Set 

Lock nut M10 2 piece
Left height adjustment bracket 1 piece
Height adjustment bracket rubber 
pad

1 piece

Hexagonal socket cup head bolt 
M10*20

2 piece

Pos PNC Description Qty UOM
50 RA3410202322 Back bulkhead assembly 1 Set 

Hexagonal socket cheese head 
self-tapping screw ST4.2*20-C
(without needle)

2 piece

Cover plate 1 piece
Hexagonal socket pan head self-
tapping screw ST5.5×30-C

2 piece

Hexagonal socket pan head self-
tapping screw ST5.5×16-F

10 piece

Back bulkhead 1 piece
51 RA341091531 Rear plug part 1 Set 

Rear plug 1 piece
52 RA362011554 Self-propelling control panel part 1 Set 

82V brushless self-propelling 
control panel

1 piece

 


	Content
	40V
	Garden Cart P40GC, 7400013

	60V
	Pole Saw PD60PS, 1400113
	Chainsaw PD60CS40, 2000213
	String trimmer PD60LT, 2100213
	Hedge trimmer PD60HT, 2200213
	Hedge Trimmer P60PHT, 2300013
	Axial Blower PD60AB, 2400213
	Backpack Blower PD60BPB, 2400313
	Mower PD60LM46HP, 2500513
	Mower PD60LM46SP, 2500613
	Lawn Mower PD60LM51SP, 2500713

	82V
	Polesaw PC82PS, 1400213
	Chainsaw PC82CS, 2000313
	Blower PC82BL, 2400413
	Blower PC82BLB, 2400513
	Lawn Mower PC82LM46, 2500813
	Mower PC82LM46SP, 2500913
	String trimmer PC82BC, 2100413
	Blower / Vac, PBV2800, 2400913
	String Trimmer, PC82ST, 2100313
	Hedge Trimmer, PC82HT, 2200413
	82V 46cm SP mower PC82LM46SP, 2500913
	Mower, PC82LM51SP, 2501013




